\
- E. ADAIVIS

S T r / E S - L T D

Models- 9200, 9210, 9213 Series Vacuums
9200-1, 9200-3, 9200-4, 9200-5 Series Vacuums*
9209, 9209-6 Series Vacuums
9220, 9230, 9230-3 Series Vacuums
9240, 9250, 9253 Series Vacuums
*not pictured

Page 2 Product Information

Page 3 Specifications

Page 4 Important Safety Instructions
Page 5-6 Product Dimensions

Page 7-12 Installation

Page 12-18 Programming

Page 19 Operating Instructions

Page 19-20 Maintenance & Troubleshooting
Page 21-30 Parts List

Page 31-34 Wiring Diagram

1 REV 4-29-16



PRODUCT INFORMATION

Please take a moment to fill out the information below in order to aid us with any future sales
or service inquiries. Model number and serial number information can be found on the
serial tag located inside the control box and/or on the lower exterior of the can. Key
number can be found on the tag that comes attached to the keys. There may be more than
one key number depending on unit.

Please keep this information with your records.

MODEL#:
SERIAL#:
KEY NUMBER(S):
DATE PURCHASED:
DISTRIBUTOR:

J.E. Adams Industries
1025 63rd Ave. S.W.
Cedar Rapids, IA 52404
1-800-553-8861
www.jeadams.com

REV 4-29-16



Specifications

Unit specifications: (All 2 vacuum motor units)

Voltage:
Amperage:
Weight:
Motors:
Fuses:

120VAC, 60Hz

(1) 20 amp service is required for this unit
135-155 Ibs

(2) 120VAC vacuum motor

(2) 10 amp inline fuses

Unit specifications: (All 3 vacuum motor units)

Voltage:
Amperage:
Weight:
Motors:
Fuses:

120VAC, 60Hz

(1) 30 amp service is required for this unit
135-155 Ibs

(3) 120VAC vacuum motor

(3) 10 amp inline fuses

220VAC units:

Unit specifications: (All 2 vacuum motor units)

Voltage:
Amperage:
Weight:
Motors:
Fuses:

220VAC, 50Hz

(1) 10 amp service is required for this unit
135-155 Ibs

(2) 220VAC vacuum motor

(2) 8 amp inline fuses

Unit specifications: (All 3 vacuum motor units)

Voltage:
Amperage:
Weight:
Motors:
Fuses:

220VAC, 50Hz

(1) 15 amp service is required for this unit
135-155 Ibs

(3) 220VAC vacuum motor

(3) 8 amp inline fuses

Duty cycle time 4 minutes on, 4 minutes off.

NOTE: “UNIT INTENDED FOR COMMERCIAL USE ONLY”

REV 4-29-16



IMPORTANT SAFETY INSTRUCTIONS

When using an electrical appliance, basic precautions should always be followed, including the following:

READ ALL INSTRUCTIONS BEFORE USING (THIS APPLIANCE)

WARNING — To reduce the risk of fire, electric shock, or injury:

Do not use on wet surfaces. '
Use only as described in manual. Use only manufactures recommended attachments. ~ 5

Do not allow to be used as a toy. Close attention is necessary when used by or near children.

Do not put any object into openings. Do not use with any opening blocked; keep free of dust, lint, hair and anything that
may reduce air flow.

Keep hair, loose clothing, fingers, and all parts of body away from openings and moving parts.

Do not use to pick up flammable or combustible liquids, such as gasoline, or use in areas where they may be present.
Do not pick up anything that is burning or smoking, such as cigarettes, matches, or hot ashes.

Do not use without dust bag and/or filters in place.

SAVE THESE INSTRUCTIONS

Installation Instructions:

Determine location to mount unit (“DANGER” “THIS EQUIPMENT INCORPORATES PARTS SUCH AS SWITCHES,
MOTORS, OR THE LIKE THAT TEND TO PRODUCE ARCS OR SPARKS THAT CAN CAUSE AN EXPLOSION. WHEN
LOCATED IN GASOLINE-DISPENSING AND SERVICE STATIONS INSTALL AND USE AT LEAST 20 FEET (6 M)
HORIZONTALLY FROM THE EXTERIOR ENCLOSURE OF ANY DISPENSING PUMP AND AT LEAST 18 INCHES (450
MM) ABOVE A DRIVEWAY OR GROUND LEVEL.”

Run service to the location

Grounding Instructions: This appliance must be connected to a grounded metal, permanent wiring system; or an
equipment-grounding conductor must be run with the circuit conductors and connected to the equipment-grounding terminal
or lead on the appliance.

All local and national electric codes must be followed for installation and use.

Licensed electricians are recommended for installation.

4 REV 4-29-16



Product Dimensions

5 REV 4-29-16



Product Dimensions

9210VR
LARGE
DOME

6 REV 4-29-16



Installation:

PLAN VIEW

[ 11.059
MOUNT HOLE

11.059
MOUNT HOLE

w
[T
o
<t
©
10
©
~

BACK OF CANISTER
TO FRONT OF LOCK

—12.514
— @2.000

VAULT TUBE ON

"VR" UNITS ONLY

2.00 —=

NOTE: when mounting, provide clearance
so cleanout doors can open!!

-— 11.059
MOUNT VIEW

—|

11.059
MOUNT HOLE

|t —

27.590 REF
BACK OF CANISTER
TO FRONT OF LOCK

D

@2.000
VAULT TUBE ON
"VR" UNITS ONLY —= 1575

5.634 REF
***THIS VIEW FOR MOUNTING TO BE
USED ON UNIT THAT HAVE A LONG
BOX WITH BILL ACCEPTORS.****

—4.499 REF

REV 4-29-16




Installation:

NOTE: when mounting, provide clearance
so cleanout doors can open!!

Drill holes into
concrete surface and
install 3/8" studs (4).

Bring electrical
in underneath
can and route
up front
channel to
terminal strip.

8 REV 4-29-16



Bring electrical
in underneath
can and route
up front
channel to
terminal strip.

Remove screw
from
uppermost
point of timer
plate and tilt/
flip down as
shown below.

With timer plate
flipped down as
shown, add
incoming power
"line and neutral" to
terminal strip.
(120V)

REV 4-29-16



10

Bring electrical
in underneath
can and route
up front
channel to
terminal strip.

For 9200-1 thru 9200-5 installations: Wire is to be
ran from bottom of machine thru raceway to box and
then thru raceway to top of machine. Connections
are to be made to terminal strip shown above. Black
to black (LINE) and white to white (NEUTRAL).
Terminal will be labeled LINE and the NEUTRAL.

REV 4-29-16



11

-

For 9209 style vacuums, - bring electrical in
underneath can and route up thru front channel
raceway to behind coin box where factory has
supplied a wiring harness to tie into. Black to black
(LINE) and white to white (NEUTRAL). Green to
ground.

REV 4-29-16



Once unit has been installed use 5871B8 cap plugs (supplied with unit) to seal holes
To attach hose, thread in canister bottom located in lower cleanout door. Extra cap plugs are included with

into metal hole the unit in case plug becomes damaged during shipping removal.
counter clockwise.

\

Edge of
hose will
need to start

here To insert 5871B8 cap plugs into bottom holes, pinch

cap plug into place using index finger and thumb.
With edges of plug resting against edges of hole,
firmly push down on plug with end of hammer or other

Now the unit can be turned on and programmed. ) ; :
blunt object until plug snaps into place.

Programming Instructions:

Coin acceptor:
No programming to acceptor needed if unit was purchased with the standard Imonex Z3 acceptor (8149 JEA part number)
as it is built to accept US quarters.

If different acceptor was purchased, see additional literature sent with unit for programming information.

12

REV 4-29-16



Programming:

The below timer pictured is the standard SSAC model that allows the end user to select the "coins to start" and
the "time per coin" by settings series of dip switches. The number of "coins to start" dip switch is how many
quarters are needed to make the machine come on. In the below example, the "one coin" dip is selected which
makes the unit come on with one coin. The "time per coins” will then need to be set, but a good rule of thumb
would be 4 minutes which requires dip switches 3.2 and .8 to be set to on. This scenario means 1 quarter will
provide 4 minutes of vacuum time. The time per coin setting can be modified as desired by simply adding or
subtracting time. If the operator would later decide to increase the cost of the unit to "2" quarters, the 2 dip switch
would need to be in the on position (all others off) and the time dip switches would need to have the 1.6 and 0.4
dips selected. This would allow 2 minutes of time for each quarter for a total of 4 minutes for two quarters.

Time in minutes/per coin dip switch settings:
0.2 = 12 seconds

0.4 = 24 seconds

0.8 = 48 seconds

1.6 = 96 seconds

3.2 =192 seconds

6.4 = 384 seconds

40V AC
125V AC
CHINA
N.C

ZETTLER®
(.0

100-14-110DE

ana 2
JUa 2
ANA

A

1
H..
b _
INPUT

A
AL

ACCU-VEND TIMER

MADE 1M UZA

-

(]

TIME PER
—— COIN
(MINUTES)

COMEINE IN “ON*

FOSITION FOR

TIME DELAY IN
MINUTES

i

=

COMEINE IN “ON*
POSITION FOR MUMBER
OF CLOSURES TO START

i

CUINS TO
START

I

i

13 REV 4-29-16



Bill acceptor (optional on some models):
Bill acceptor comes pre programmed from J.E. Adams and should not require any changes. If additional programming
is needed to bill acceptor please refer to additional literature included with this unit.

Display (optional on some models):
Unit may be pre-programmed when received depending on the information given at that the time of order.
To program the optional digital display, follow the steps below or go to JEADAMS.COM and visit the Learning Center:

Dixmor LED 7 operating and programming instructions
Push MODE to change from item to item. Push SET to set desired value or choose option for that item. Pushing SET
repeatedly causes numbers to increase. Holding SET causes numbers to decrease. The letter "X" below represents a
programmable digit. Default values are shownin|[ ].

ITEM DISPLAY REPRESENTS
COIN VALU [$.25] The monetary value assigned to a single coin pulse. Adj from $.05 to $5.00.
C: XX [30] Time per coin/pulse. Adj from 0:01 to 9:59.
S XXX [008] Number of coins/pulses to start. Adj from 1 to 200.
AUX VALU CN. XX [4] Auxiliary coin/pulse input pulse multiplier. Adj from 1 to 80.
B XXX [9] Coin/pulses to bonus. Bonus time is given when this coin/pulse is received.
BONUS TIME XX:## Amount of time added for bonus coin/pulse.
XXXX [00:00] Adj from 00:00 to 99:59.
[SINGLE BONUS] Bonus time is only added one time when bonus coin pulse is received.
MULTIPLE BONUS Bonus time is added for every coin after bonus coin pulse is received.
[DEBIT MODE] Money counts down as coins are inserted.
CREDIT MODE Money counts up as coins are inserted.
BOTH Money counts up as coins are inserted, plus a prompt of "ADD $X MORE" if
start price is not reached.
[DELAYED START] Two second delay before timing starts after start price is reached.
INSTANT START Timing starts as soon as start price is reached.
HL XX [10] Length of warning horn in seconds at one minute of time remaining.

14 REV 4-29-16



15

18

Inventory

Timer keeps a running count of coins deposited, auxiliary pulses and manual cycles.

To show inventory press SET. Timer will display COINS XXXX (Number of coin pulses since last cleared), AUX
XXXX (Number of pulses on auxiliary input) then MANUAL XXXX (Number of washdown cycles used since last
cleared).

[PULSED HORN]
CONTINUOUS HORN
[RESTART OFF]
RESTART ON
[STD]

USER

MIX

M X:XX [5:00]
XXXX [1 2 3 4]

CC PULSE VALUE
$XXX [$.25]
[ENG]

SPH

E&S

EXIT

Horn output will pulse for amount of time set in HL:XX.

Horn output will stay on continuously for entire last minute.

Restart feature turned off. Full price required after time expires.

Timer may be restarted with one coin for 20 seconds after time expires.
Standard greeting message displayed.

User programmed custom message is displayed.

Standard and custom message are displayed.

Length of washdown cycle using remote control. Adj from 0:00 to 9:59.
Adjustable remote access code (1234 is default).

Monetary value assigned to credit card pulse received on pin #8 during count
up.

Standard message and prompt is displayed in English.

Standard message and prompt is displayed in Spanish.

Standard message and prompt is displayed in English then Spanish.
Timer returns to standby.

To clear inventory: Press SET to display inventory. Press and hold MODE until display reads “CLR?”. Release
MODE. Press and hold MODE again until timer reads “DONE”".

Bonus Time Settings

Amount of time set in bonus time is added to time remaining on timer when bonus coin/pulse is received.

Bonus is disabled by setting bonus time to 00:00.

If “SINGLE BONUS?” is selected, bonus time is only added once, when bonus coin/pulse is received. Any coins
deposited after that bonus coin will receive the regular time per coin.

If “MULTIPLE BONUS” is selected, every coin deposited after bonus coin/pulse is reached will receive amount of
time set in “BONUS TIME”".

REV 4-29-16



Debit/Credit Mode:

Debit Mode: As coins are deposited display shows “$1.75 MORE, $1.50 MORE, $1.25 MORE”" etc. until start price
is reached. Once start price is reached display switches to time accumulating until no more coins have been
deposited.

Credit Mode: As coins are deposited display shows money accumulating ($ .25, $ .50, $ .75 etc.). If timer is also
set to Delayed Start Mode timer will continue to show money accumulating until no more coins have been
deposited. If timer is set to Instant Start mode, as soon as start price is reached, timer will change to time
counting down.

Both Mode: As coins are deposited display shows money accumulating ($ .25, $ .50, $ .75 etc). If start price is not
reached, after 5 seconds timer will alternate between “ADD $X.XX MORE” and amount of money already
deposited.

Credit Card Input:

Count up mode: No pre-set amount is charged to card. Timer will count up and run until terminated by credit card
system. For count up: Close pin #9 (input) to 24 VAC common for more than 400ms. Timer will continue to count up
until closure is released for more than 400ms.

To have timer display amount charged to card at end of cycle: Close input as above. Open input for less than
400ms and re-close at intervals determined by pulse value set in “CC PULSE VALUE” (For example: if time per
coin is set at 30 sec and “"CC Pulse Value” is set at $ .25, open and close input every 30 seconds. If time per coin
is set at 30 sec and “CC Pulse Value” is set at $ .05, open and close input every 6 seconds.)

Pre-pay mode: A pre-determined amount is charged to credit card each time card is swiped and credit card
system sends pulses to input.

Pulses between 16ms and 200ms will register on timer like coin pulses. A pulse between 200ms and 400ms will cause
timer to display “VERIFYING CARD”. Should a second pulse of 200ms to 400ms be received on input timer will display
“TRY DIFFERENT CARD”. Minimum time between pulses is 16ms.

Note: Not all credit card systems can utilize all modes of operation. Contact your credit card system
manufacturer for more information on what your system can do.

16 REV 4-29-16



Messages
Standard greeting message (English): “PLEASE DEPOSIT $2.00 TO START".

Standard greeting message (Spanish): “POR FAVOR DEPOSITO $2.00 PARA EMPEZAR”
Standard exit message (English): “THANK YOU”
Standard exit message (Spanish): “GRACIAS”

Custom Message Programming:
A custom message can be programmed up to 64 characters ( a space counts as a character).

To program a custom message: Push MODE until STD appears on display. Push SET until USER appears on
display. Push and hold MODE until “/” appears on right side of display. Push SET until first letter of your custom
message appears on right side of display. Push MODE. The first letter of your message will move over one
position to the left and an “A” will appear on the far right. Push SET until the second letter of your message
appears on the right. Continue in this fashion until you message is complete. (Push MODE to advance to the next
space in your message, push SET to display the letter or character you need. The character you are
programming will always be the far right digit.) At the end of your message you MUST put a “/” to indicate the end

of the message. Once your message is complete, push and hold MODE until USER appears on the display. Push
MODE until EXIT appears. Message programming is now complete.

Count Up Message:

During count up mode an operator programmable message of up to 31 characters can be displayed every five
seconds. To program message push and hold MODE when timer is displaying “CC PULSE VALUE” until “/*“
appears on display, then proceed as above, use SET to set letter or character required then press MODE to
advance to next space. When message is complete, hold MODE until timer shows “DONE”.

17 REV 4-29-16



Remote Control Operation & Method of Programming:

Remote control will hold program setup for 15 minutes without batteries to allow you to change
batteries without reprogramming remote. If remote loses its program for any reason use the
following instructions.

1. Hold down the set button until the red LED blinks twice, then release the button.

2. Enter 0000

Wash Down: Press red power button. Display will show 0000. Enter your four digit access

Code (Defaultis 1 2 3 4). Timer will show OK if code is correct.

Press red power button on remote control. Timer will display M0:00 and start counting up. Timer will continue to run
until washdown cycle length is reached or washdown cycle is stopped by operator. Note: to stop washdown cycle
press red power button .

Inventory: Press red power button . Display will show 0000. Enter your four digit access code (Defaultis 1 2 3 4).
Timer will show OK if code is correct. Press VOL + on remote control.

Timer will show COINS 0000 AUX 0000 MANUAL 0000. Press VOL + again to return to standby message. Coins
represents coins deposited. Manual represents the number of washdown cycles.

To clear inventory: With inventory showing, press and hold CH + until CLR? appears on timer. Press and hold CH +
again until DONE appears on timer. Inventory has now been reset to zero. Clearing inventory resets both coins and
manual to zero.

Press VOL + to return to standby.

Timer Programming: Press red power button. Timer will show 0000. Enter four digit access code (Defaultis 1 2 3 4).
Timer will show OK if code is correct.

Press CH + . Timer will display COIN VALU $ .25. Use VOL + or VOL - to set monetary value of one coin pulse.
Press CH + to advance to next item. Use VOL + or VOL — to set value or make choice for that item.

Continue in this manner until all modes have been programmed. Use CH + to move to the next mode. Use VOL + or
VOL - to set required value.

NOTE: Remote control access will automatically become disabled when no buttons have been pushed for
approximately one minute.

18 REV 4-29-16



Operating Instructions:

. Insert payment (coins, bills, or credit card) to start vacuum.
. Once service is used, hang up hose.

Maintenance:
All servicing of machine should be conducted by an authorized service representative!

Filter bags should be accessed and shaken down weekly. It is recommended to keep a new set of bags on hand
so that once every few months the bags can be replaced and then laundered.

To maintain performance, empty dirt bin from the canister on a regular basis.

Periodically inspect wires and connections for wear or fatigue.

Check door and motor gaskets periodically for signs of wear or damage and replace as needed.

Check vac hose for cracks on a weekly basis.

Clean canister with a stainless steel cleaner as needed. Decals can be cleaned with mild soap and water.

Check motor brushes every month for excessive wear. Motor brushes should be changed immediatley if they are
shorter than %2". Please disconnect power before doing this!

/\ /'\DISCONNECT POWER BEFORE SERVICING OR TROUBLESHOOTING! /'\ /\
AW B /%

Troubleshooting:

Problem Possible cause Solution

Unit is not powered. Breaker inside unit is not in the on position. Flip breaker on.
No power to machine. Check incoming power.
Loose connection. Check incoming power connection.

Display is not powering.  |Breaker inside unit is not in the on position. Flip breaker on.
Open unit and check 24 volts coming out of transformer. If no voltage, replace transformer.

Machine is behaving Is the incoming power at 120V? Check voltage and monitor while machine runs.
erratically. Low voltage can cause erratic behavior.

Are any of the machines wires worn through or connections |Inspect wiring and connections. Look for sharp
not making contact? bends in wires and places where wire is against

the metal chassis.

19

REV 4-29-16



20

Display reads "closed" or
"coin.”

This indicates a continuous coin pulse coming to the timer or
a shorted coin signal wire.

Disconnect coin signal wire at timer to see if
problem goes away.

Display reads "error."

This indicated the program may be lost due to a bad battery
or a power spike.

Reprogram timer, if problem comes back
replace battery.

Display reads "aux."

This means continuous signal to auxiliary input.

Display reads "fail."

Coin acceptor putting out continuous pulse.

Press mode button on display. If fail does not
go away replace coin acceptor.

Program in display may be lost.

Reprogram display. If fail goes away and then
comes back, replace battery in display.

Unit keeps tripping
breaker.

Inadequate wire size ran to machine.

Call electrician and install proper wire size for
30amp service versus length or run.

Wrong size breaker.

Install correct breaker (only if wire size is
adequate to handle 30 amp breaker).

Fuses for vac motors keep
blowing.

Inadequate wire size ran to machine.

Call electrician and install proper wire size for
30amp service versus length or run.

Motor brushes may be bad or too short.

Replace motor brushes.

Lack of vacuum suction.

Vac hose clogged?

Clean debris from vac hose.

Filter bags need cleaned or dirt chamber needs emptied?

Shake or clean filter bags or replace and empty
lower dirt chamber.

Vac hose is split?

Replace/repair vac hose.

Cleanout door gaskets torn or worn?

Replace gaskets.

Vac motor gaskets are worn or motor is not tight against.

Inspect/replace gaskets and assure motor is
tight against them.

Lower chamber cap plugs/mounting hole covers have
popped out?

Open lower chamber and inspect plugs, order
new if needed.

Cleanout door gaskets torn or worn?

Replace gaskets.

One of the vac motors is not working?

Check line motor fuse and replace. Replace
motor if necessary.

REV 4-29-16




21

w9200
BILL OF MATERIALS BILL OF MATERIALS
ITEM |PART NUMBER DESCRIPTION QTY | ITEM |PART NUMBER DESCRIPTION QTyY
33 8B211RW FACEPLATE WELDMENT, R.H 1 1 2036 HOSE, 2" X 15' BLACK VACUUM 1
34 8221554 TIMER ASSY, 110 SSAC 2 2058 CLAW/CUFF ASSEMBLY, 2" 1
35 8221WH2 WIRING HARNESS, 2 MOTOR 3 560004 3/8-16 X 1.5 HHCS 4
36 8423-2 DECAL, VACUUM DOME 4 5603D1 10 Std NC Nylock Nut 1
37 18424-1 DECA_. CANISTER 1 5 5603D11 1/2 Std NC Nylock Nut 1
38 18429-1 DECAL, HANG HOSE i 6 5606D22 WASHER, 3/8 FENDER 8
39 18437D001 DECAL, ETL LISTED 1 7 5606D7 FLAT WASHER, .160 ID X .500 OD 1
41 8615-5W CLEANOUT DOOR WELDMENT 2 8 5619D1 SCR. HEX SOC BUT, HD CPCW, 1 4
42 18631 11 X 55 PAD FOR VACS 1 9 5627D2 Pan Head, Slotted, 6-32 x 5/8 1
43 18638 PIN LOCK 2 10 5629D1 #8 x 1 SELF TAPPING SCREW 1
44 8673-11 GROUND WIRE 28" 1 11 5639D4 RUBBER GROMMET i
45 18732 NAMEPLATE, PRODUCT SPEC'S 1 12 5647D2 1/8" SS POP RIVET 16
46 18754 [DECAL, WARNING 13 5647D8 13/16" SS POP RIVET 4
47 19200FPD DECAL FACEPLATE 1 14 5871B9 PLASTIC VAC LID PLUG 4
48 9201W AN W/C 2DRVAC ECONO/PIN 1 15 15871b8 PLUG, VAC BOTTOM 2-1/2" 8
49 |—85722—002 '\IUT 3/8-16 UNC HEX LOCK NUT 4 16 6082 BAG 9 X 12 1
35 18605 PALLET, VAC, 26" X 30.5" 17 8047 BAG, 60 X 72 1
18 8051G BRACKE MOTOR MOUNT i
19 8055EM MOTOR. _LEC RO 120V 2
20 BO55LEAD-EM IRE LEAD = Vl VAC MOTOR 4
21 8057 MOTOR GASKET 2
22 8076 FILTER BAG 4
23 8081 CABLE TIE MOUNT 2
24 8084 CABLE TIE £
25 8101 20" STAINLESS STEEL DOME 1
26 18108 #10 x 1/2 TAP SCREW 4
27 8149 MONEX COIN ACCEPTOR 1
28 8153-1 LATCH, CLEANOUT DOOR E
29 8157 NUT, #6-32 KEPP NUT STAINLESS 5
30 8159 DOOR GASKET 2
31 8183 [DISCONNECT POWER DECAL 2
32 8204RW WELDMENT, COIN BOX 1
TITLE
2DR VAC, ECONO DOME PIN LOCK
UNSPECIFIED |MATERIAL CEDAR RARIDS, IOWA
TOLERANCES
SCALE \
1PL +.030
LS54V D YAV ESS
REV | NO. l DESCRIPTION | DATE ‘ BY |2PL 010 gf}AWN CHAD K R
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE IPL 003 PaRT b
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE 1.0 3/8/2011 9200

REV 4-29-16



UNSPECIFIED |MATERI cel PIDS, IOWA
TOLERANCES
sss \
1PL  +.030
S S AN DY VA =S
REV I NO. l DESCRIPTION } DATE [ BY [2PL +010 Ef(mwn CHADK., |NLyewesrrieavriive
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE SPL 003 : PART 9200 REV;
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE £1.0 3/8/2011

REV 4-29-16



23

PAR'

BILL OF MATERIALS

BILL OF MATERIALS

N 9200-1LD ITEM | PART NUMBER DESCRIPTION QTY | ITEM [ PART NUMBER DESCRIPTION aTy
84370001 DECAL, ETL LISTED T 1 [2036 HOSE, 2" X 15' BLACK VACUUM 1
8543K 2 MOTOR LIGHT KIT 1 2 2058 CLAW/CUFF ASSEMBLY, 2" 1
8605 PALLET, VAC, 26" X 30.5" 1 1 3 500005 STAND-OFF, 6-32 a
8615-5W CLEANOUT DOOR WELDMENT 2 4 5600D4 3/8-16 X 1.5 HHCS 4
8630 TUBE, 30.5 X 26 X 60 i | 5 |5601D13 /R |SCR.1/4-20x1/2 PPHSqConeStepZP 4
8638 PIN LOCK 1 6 5603D1 10 Std NC Nylock Nut 1
867311 GROUND WIRE 28" 1 [ 7 |5603D10 6 5td NC Nylock Nut 6
8732 NAMEPLATE, PRODUCT SPECS 1 8 5603D11 1/2 Std NF Nylock Nut 1
8754 WARNING DECAL T 1 9 |5606022 WASHER, 3/8 FENDER 8
3761 RELAY, 3PDT-24VAC-20A@1HP T 10 |560607 FLAT WASHER, .160 ID X .500 OD 1
8900-TVW FACEPLATE WELDMENT, W/VALI 1 11 5627D1 6-32 x 1.0 PHIL. PAN -MACHINE SCREW 6
8900-82 TERMINAL BRACKET, VAC-SCENT 1 12 |5627D2 6-32 x .625 PHIL. PAN -MACHINE SCREW 1
8925 FLOURESCENT BULB 2 13  |5647D2 1/8" SS POP RIVET 16
8953 MEDECO CAM LOCK W/2 KEYS 2 14 |5647D8 3/16" SS POP RIVET 14
9200-10 BRACKET, 9200 W/VALIDATOR 1 15 |5662D2 6-32 x 1/2 PHIL. PAN -MACHINE SCREW 8
9200-1D-1-10__|DECAL, FACEPLATE 1 [ 16 [567189 PLASTIC VAC LID PLUG 1
9200-1D-1-10-BA | DECAL, INSERT BILL T | 17 |5871b8 PLUG, VAC BOTTOM 2-1/2° 8
9200-1D-1-10-LC_|DECAL, LAST COIN T | 18 |591308 LAMP. PANEL MT-3/8, 12V,LED, GRN 1
9200-1WKIT ___|WIRING KIT T 19 |5944D001 TERMINAL STRIP, 12 POLES, 8AMP MAX 1
9200FPD DECAL, FACEPLATE 1 20 |5944D004 TERMINAL STRIP, C-60 SERIES, 4 POLE 1
9201W2 CANISTER WELDMENT, BILL ACEPTOR, 2M 1 21 6082 BAG,9X 12 1
B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4 22 |8000-10 DIXMOR DISPLAY TIMER 1
23 |8000-11 ALARM, LAST COIN ALERT 1
24 |B047 BAG, 60 X 72 1
25 |8055EM MOTOR, ELECTRO 120V 2
26 [8057 MOTOR GASKET 2
27 8076 FILTER BAG a
28 |8081 CABLE TIE MOUNT 2
20 [s0s4 CABLE TIE a
30 |8108 #10 x 1/2 TAP SCREW 4
31 |B130-6 MEI MARS, 110V BILL VALIDATOR 1
32 [81312 TRANSFORMER, 110/220-24 1.66A 1
33 8149 IMONEX COIN ACCEPTOR 1
34 [81531 LATCH, CLEANOUT DOOR 2
35 [8157 NUT, #6-32 KEPP NUT STAINLESS 5
36 [8159 DOOR GASKET 2
37 |B183 DECAL, WARNING 2
38 [8204RW WELDMENT, COIN BOX i
39 |B306 24" PLASTIC DOME 1
TITLE
2DR VAC, 2MTR, DISPLAY, BILL ACCEPTOR VAC, LD
B 7413 ADD DECALS, ADD DOME SCREWS 031015| JF | UNSPECIFIED [MATERIAL CEDAR RAPIDS, 1OWA
TOLERANCES
A | 6552 | REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  |6-14-11| CK | 1p 2os0 | \
T[S AN DY 2N EES
REV | NO. DESCRIPTION DATE | BY |2P 2000 [ — = T B R e R
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE 3L w003 L PART REV.
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE 41.0 6/13/2011 9200-1LD B
REV 4-29-16



9200-1LD

- v

iE\.;/w;

=

II T
SECTION A-A

DETAIL C

TITL

E
2DR VAC, 2MTR, DISPLAY, BILL ACCEFPTOR VAC, LD

REV | NO. | DESCRIPTION | pate | BY

THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

UNSPECIFIED |MATERIAL CEDAR RAPIDS, IOWA
TOLERANCES
SCALE \
1PL  +.030 -
M LR[S AN D YN\ S
2PL 010 g\F‘{AwN I NfD U ST R I EF o & T o
3PL +.003 CHAD K. P,aﬁ‘r REV.
DATE NOC.
ANGLE 10" 6/13/2011 9200-1LD B

24

REV 4-29-16



PART BILL OF MATERIALS BILL OF MATERIALS
e 9200-3LD [TEM| PART NUMBER DESCRIPTION QTY |ITEM| PART NUMBER DESCRIPTION ary
41_[8437D001 DECAL, ETL LISTED 1 1 2036 HOSE, 2 X 15 BLACK VACUUM 7
42 [8543K-3 3 MOTOR LIGHT KIT 1 2 [2058 CLAW/CUFF ASSEMBLY, 2" q
43 5 PALLET, VAC, 26" X 30.5" 1 3 5000D5 STAND-OFF, 6-32 a
44 15-5W CLEANOUT DOOR WELDMENT 2 4 5600D4 [3/8-16 X 1.5 HHCS a
22 gg ;}’Nﬂfé?é?f X 26 X 60 } 5 56013::3 [SCR, 1/4-20x1/2Z PPHSqConeStepZP 41:
37 867311 GROUND WIRE 28" 7 5 eoua 19 S e Bviack Nut
38 8732 NAMEPLATE, PRODUCT SPEC'S il PG NG Syiock Nut L
4 7E,4 WARNING DéCAL 8 [6603D11 1/2 S_td NC Ny|0€k Nut 1
50 8761 RELAY, 3PDT-24VAC-20A@1HP 9 [5606D22 WASHER, 3/8 FENDER 8
51 [B900-7VW FACEPLATE WELDMENT, W/VALI ] 10 (560607 FLAT WASHER, .160 ID X .500 OD 1
52 [8900-82 TERMINAL BRACKET, VAC-SCENT 1 11 [5627D1 6-32 x 1.0 PHIL. PAN -MACHINE SCREW 6
53 [8925 FLOURESCENT BULB 3 12 562702 6-32 x .625 PHIL. PAN -MACHINE SCREW 1
54 (8953 MEDECO CAM LOCK W/2 KEYS ) :4 |§E :;35 ;;;ﬁi;l'sssspggpﬂglr&% }2
,52 gggj g_ 5 %fgfdfs: Agﬁﬁ:"’;‘é’\"mm" L 15 [5662D2 6-32 x 1/2 PHIL. PAN -MACHINE SCREW 8
57 199001D-1-106A DECAL INSERT BILL 16 [5871b8 PLUG, VAC BOTTOM 2-1/2" 8
gg 9%8'1 D-1-1 0-LC W%%Né K»?TST COIN 17 591308 AMP, PANEL MT-3/8, 12V,LED, GRN ]
50 6200°PD__|DECAL, FACEPLATE 5 RO TERMIRAL STRIF -0 SERIES A POTE——
61 [9201W6 CANISTER WELDMENT, BILL ACEPTOR, 3M i anz thah , : k
:i Bg;gﬁ:ﬁ?g :“(‘JJ:M:;’?;:_?NUE”EU';ZX kORI ‘: 21 8000-10 ’[:)IXMOR DISPLAY TIMER 1
64_|B5997-001 INLINE FUSE HOLDER 1 22 [8000-11 LARM, LAST COIN ALERT 1
23 8047 BAG. 60 X 72 7
24 [B0O55EM MOTOR, ELECTRO 120V 3
IMOTOR GASKET 3
ILTER BAG r
CABLE TIE MOUNT 2
CABLE TIE 4
[#10 x 172 TAP SCREW 6
MET MARS, 110V BILL VALIDATOR 7
TRANSFORMER, 110/220-24 1.66A i
IMONEX COIN ACCEPTOR 1
LATCH, CLEANOUT DOOR 3
NUT, #6-32 KEPP NUT STAINLESS 5
DOOR GASKET 2
36 8183 DECAL, WARNING 2
37 [8204RW WELDMENT, COIN BOX 1
38 [B306 24" PLASTIC DOME 1
39 84232 DECAL, VACUUM DOME 1
40 [8424-1 DECAL, CANISTER 1
TITLE
2DR VAC, 3MTR, DISPALY, BILL ACCEPTOR VAC, LD
NSPECIFIED |MATERIAL
B 7419 ADD DECALS 031315 | JF | UNSPECFED CEDAR RAPIDS. 1OWA
A 6538 | REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  |5-26-11| CK | p. 1030 |°°AF \
| M LR[S ANDYEVAESS
REV NO. DESCRIPTION DATE | BY |2PL 010 |DRAWN CHADK rNe usTARIES . LT B
THIS DOCUMENT SHALL NOT BE REPRODUGED NOR SHALL THE INFORMATION THEREIN BE IPL 003 L PART REV.
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE 41.0° 5/26/2011 9200-3LD B
25 REV 4-29-16



" 9200-3LD

o

g

\ 1 - \l:
an 62). [l ;]
V= 11 A

ol =

= I 1
SECTION A-A

DETAIL C

TITL

E
2DR VAC, 3MTR, DISPALY, BILL ACCEPTOR VAC, LD

REV ‘ NO. [ DESCRIPTION ‘DATE ‘ BY

THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES

UNSPECIFIED
TOLERANCES

1PL  +030
2PL 4010
3PL 4003
ANGLE +1.0°

MATERIAL

SCALE

DRA’

W
8 CHADK.

CEDAR RAPIDS, [OWA

rrrrrrrrrr

DATE
5/26/2011

" 9200-3LD

26

REV 4-29-16



fo 9209LD ‘ BILL OF MATERIALS BILL OF MATERIALS
ITEM | PART NUMBER DESCRIPTION QTY | ITEM | PART NUMBER DESCRIPTION QTy
41 |8630 BOX 1 1 |2036 HOSE, 2" X 15' BLACK VACUUM 1
A 42 |8638 PIN LOCK 1 2 |2058 CLAW/CUFF ASSEMBLY, 2" 1
44 |8712554 SSAC TIMER, 24-240VAC, ACCUMULATING 1 3 |5000D5 STAND-OFF, 6-32 4
45 8732 NAMEPLATE, PRODUCT SPEC'S 1 4 |5600D4 3/8-16 X 1.5 HHCS 4
46 |8754 WARNING DECAL 1 5 |5601D13 SCR,1/4-20x1/2 PPHSqConeStepZP 4
47 |8900-82 TERMINAL BRACKET, VAC-SCENT 1 6  [5603D1 10-24 Std NC Nylock Nut 2
48 18925 FLOURESCENT BULB 2 7 |5603D10 NUT NYLOCK, #6-32, SS 6
49 |8953 MEDECO CAM LOCK W/2 KEYS 2 8 |5603D11 1/2 Std NF Nylock Nut 1
50 |9200-1D-1-10 FACEPLATE DECAL 1 9 |5606D22 WASHER, 3/8 FENDER 8
51  |9200-1D-1-10-BA |DECAL, INSERT BILL 1 10 |5606D7 FLAT WASHER, .160 ID X .500 OD 1
52 |9200FPD DECAL KIT 1 11 |5627D1 6-32 x 1.0 PHIL, PAN -MACHINE SCREW 4
53  [|9209-2wW FACEPLATE WELDMENT, SHAMPOO 1 12 |5627D2 6-32 x .63 PD, PH, MS 1
54 19209-4W WELDMENT, VAC CANISTER 1 13 |5647D2 1/8" SS POP RIVET 16
55 |B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4 14 |5647D8 3/16" SS POP RIVET 14
& 56 |9209WH1 WIRE HARNESS, 9209 VAC 1 15 |5662D2 6-32 x 1/2 PHIL. PAN -MACHINE SCREW 4
57 |B221WH2 2 MTR HARN, 110VAC W 10A FUSE 1 16 |5871B9 PLASTIC VAC LID PLUG 4
17 |5871b8 PLUG, VAC BOTTOM 2-1/2" 8
18 |5901D1 YELLOW WIRE NUT 2
19  |5944D001 TERMINAL STRIP, 12 POLES, 8AWG MAX 1
20 |6082 BAG, 9 X 12 1
21 8047 BAG, 60 X 72 1
22 |BOSSEM MOTOR. ELECTRO 120V 4
23 |8057 MOTOR GASKET 2
24 8076 FILTER BAG 4
25 |8081 CABLE TIE MOUNT 2
26 |8084 CABLE TIE 4
27 |8108 #10 x 1/2 TAP SCREW 4
28 |8130-6 MEI MARS, 110V BILL VALIDATOR 1
29 |B149 IMONEX COIN ACCEPTOR 1
30 |[8153-1 LATCH, CLEANOUT DOOR 4
31 8157 NUT, #6-32 KEPP NUT STAINLESS 1
32 8158 DOOR GASKET 2
33 |8183 DECAL, WARNING 2
34 [B204RW WELDMENT, COIN BOX 1
35 |8306 24" PLASTIC DOME 1
36  |8424-1 DECAL, CANISTER 1
37 |8437D00A1 ETL LISTED DECAL 1
38 |8543K 2 MOTOR LIGHT KIT 1
39 |8605 PALLET, VAC, 26" X 30.5" 1
40 |8615-5W CLEANOUT DOOR WELDMENT 2
™ 2DR VAC, 2MTR, SSAC, BILL ACCEPTOR VAC, LD
c 7712 REMOVED B5996-010, B5997-001, 8673-11, ADD 9208WH1, 8221WH2 31516 | Mws | UNspeciep T
B 7431 REMOVE 5209-D-1-10, ADD NEW DECALS 032415 | JF  |1m som ' CHADK,
A 6806 REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING 2-8-12 CK 2P +020 2/18/2012 "!'HE,'EAMMBP
REV NO. DESCRIPTION DATE BY 3PL 4003 SCALE SHEET oo B
THIS DOCUMENT SHALL NOT BE REFRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY JE. ADAMS INDUSTRIES ANGLE +1" 1 ! 2 I gzogLD C

27

REV 4-29-16




9209LD

DETAIL A

2DR VAC, 2MTR, SSAC, BILL ACCEPTOR VAC, LD

UNSPECIFIED [
TOLERANCES by s \
1L £030 ;
S E. ADAIVIS
2PL 4020 282012 [ wF v ErriEs . e oe
REV ‘ NO, DESCRIPTION DATE BY IrL +.003 SCALE SHEET ]
THIS DDCUNMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE +1* 2 / 2 gzogLD C
REV 4-29-16

28



29

PAR

- 9230
BILL OF MATERIALS BILL OF MATERIALS
ITEM PART NUMBER DESCRIPTION QTyY ITEM PART NUMBER DESCRIPTION QTy
35 [8424-1 DECAL, CANISTER 1 1 2036 HOSE, 2" X 15’ BLACK VACUUM 1
36 |8429-1 DECAL, HANG HOSE 1 2 2058 CLAW/CUFF ASSEMBLY, 2" 1
37 [8437D001 DECAL, ETL LISTED 1 3 5600D4 3/8-16 X 1.5 HHCS 4
38 |8605 PALLET, VAC, 26" X 30.5" 1 4 5603D1 10 Std NC Nylock Nut 1
39 |8615-5W CLEANOUT DOOR WELDMENT 2 5 5603011 1/2 Std NC Nylock Nut 1
40 8631 11 X 55 PAD FOR VAC'S 1 6 5606022 WASHER, 3/8 FENDER 8
41 [8673-11 GROUND WIRE 28" 1 7 5606D7 FLAT WASHER, .160 ID X .500 OD 1
42 [8732 NAMEPLATE PRODUCT SPEC'S 1 8 5627D2 6-32 x .625 PHIL. PAN -MACHINE SCREW 1
43 8754 DECAL, WARNING 1 9 5629D1 #8 x 1 SELF TAPPING SCREW 1
44 [sg52w FACEPLATE WELDMENT, CAM LOCK 1 10 [5639D4 RUBBER GROMMET 1
45 8953 MEDECO CAM LOCK W/2 KEYS 1 11 [5644D1 CAGE NUT 5/16-18 1
46 [sg54w COIN BOX WELDMENT, SCREW LOCK 1 12 [5647D2 1/8" SS POP RIVET 16
47 [8955 MEDECO SCREW LOCK 1 13 [5871B9 PLASTIC VAC LID PLUG 4
48 |9200FPD DECAL, FACEPLATE 1 14 [5871b8 PLUG, VAC BOTTOM 2-1/2" 8
49 |g231w VAC CANISTER W/C 1 15 [5947D8 3/16" SS POP RIVET 14
50  |B5722-002 NUT, 3/8-16 UNC HEX LOCK NUT 4 16 |6082 BAG, 9 X 12 1
17 8047 BAG, 60 X 72 1
18 [8051G BRACKET, MOTOR MOUNT 1
19 [8055EM MOTOR, ELECTRO 120V 2
20  [B0S5LEAD-EM WIRE LEAD, EM VAC MOTOR 4
21 8057 MOTOR GASKET 2
22 [8076 FILTER BAG 4
23 [8081 CABLE TIE MOUNT 1
24 (8084 CABLE TIE 3
25 [8108 #10 x 1/2 TAP SCREW 4
26 8149 IMONEX COIN ACCEPTOR 1
27 [8153-1 LATCH, CLEANOUT DOOR 4
28 (8157 NUT, #6-32 KEPP NUT STAINLESS 5
29 [8159 DOOR GASKET 2
30 [8183 DECAL, WARNING 2
31 [8221554 TIMER ASSY, 120 VAC ACCUMULATING TIMER 1
32 [8221WH2 WIRE HARNESS 1
33 8305 ASSEMBLED SS DOME 1
34 [8423-2 DECAL, DOME 1
TITLE
2DR VAC, CAM LOCK, SCREW LOCK, LARGE DOME
UNSPECIFIED |MATERIAL CEDAR RAPIDS, IOWA
TOLERANCES
A 6874 | REVISED AND DRAWN TO INVENTOR; NO PREVIOUS DRAWING  [2-23-12| CK |yp 1030 |S°MF \
L[S AV DV =S
REV NO. DESCRIPTION DATE | BY |2PL %010 QRAWN CHAD K P Nfo 0 & TR I EF 3 LT 0B
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE FPL 2003 L RaRT PEY;
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE £1.0° 2/23/2012 9230 A
REV 4-29-16



30

PAR
@ w DETAIL A
e
TITLE
2DR VAC, CAM LOCK, SCREW LOCK, LARGE DOME
UNSPECIFIED |MATERIAL CEDAR RAPIDS, |OWA
TOLERANCES
1PL +.030 pRALE \
' W S AN DY AN NS
REV | No. | DESCRIPTION | DATE | BY [2pL 2010 mam — 7 T A it
THIS DOCUMENT SHALL NOT BE REPRODUCED NOR SHALL THE INFORMATION THEREIN BE L : PART REV;
USED BY OR DISCLOSED TO OTHERS EXCEPT AS AUTHORIZED BY J.E. ADAMS INDUSTRIES ANGLE 1.0 2/23/2012 9230 A
REV 4-29-16



Basic vacuum models

|
PART
8221SS4 VACUUM STANDARD P o
leXojcNc (1]
TERMINAL STRIP 104 FUSE N
120VAC NEUTRAL u;l:l © PART #B5996-010
Q 18GA WHITE -
:H E 10GA BLACK 5 A, 120VAC TO NEUTRAL WHEN TIMER IS
N> —a T AT . ACTIVE
3 | C) 120VAC TO NEUTRAL WHEN TIMER 1 aC MOTO
° 10GA BLACK IS ACTIVE AND NOT ACTIVE = = ) ma
120VAC HOT . z < 10A FUSE NG T0GA WHITE
<:>7186A BLACK| P2  ACCU-VEND TIMER o o PART #B5996-010
MECHANICAL g £
2 8
— JER
—
OB
=
= VaC_MOTO
£ e
= 10A FUSE NS
= PART #BS996-010 1S MOTOR FOR 3
SSAC -, MOTOR UNITS ONLY
COIN ACCEPTORS SSAC OPTIONAL TIMERS @ COIN ACCEPTORS IDX & INFITEC
= s 0
" " - - " E " " " " - " "
o el O g |x|w 5 v |w 5 | |w [u] 8221 B o eV g [x |w g v |w R [u] o ] ¥ | [u]
S| = 25K 2 B 2 B 2 S| 2 51 Rl 2 (8= 2 5 2 S| 2 S| 2
A leE IKRERE |KREREE RERE |RE R g g IEleE RElRE |[fEEE [fERE | R E = E =l
Pl = [ g Pl o [ g i = [ T W | (LW | o T W | | (W | T (W | T W | i = [ 3 T | Py = [
B legm B> |lxB B lgn @AElgn B |lx|O 4@1eowwm @ o alzlxm ®E|lxo azlelm @l B> |x|O a3 | B a5 & o
120 VAT 120 VAT 120 VAT 120 VAT T20 VAT 106A BLACK = 120 VAT 20 VAC 120 VAT 120 VAC 120 VAT 0 VAT T20 VAT
PART 8131-2 | [PART 8131-2 | |PART 8131—2‘ PART 8131—2‘ PART 8131-2 S — (® 120vAC NEUTRAL s 2 PART 8131-2 | [PART 8131-2 | |PART 813l-2 | |PART 8131-2 | |PART 8131 PART 8131-2
24 VAC 24 VAC 24 VAC 24 VAC 24 vac ToA GREEN - 24 vaC 24 vaC 24 vAC 24 VAC 24 VAC 24 VAC
o o o o o o o o o TIGABOATY @ 120VAC TO NEUTRAL WHEN TIMER IS ACTIVE MECSlA‘;fICAL a o 2 v} v} o a o o o o o o
S 20 S 20 S 20 20 S 20 oIND 3 = i} = 3 20 3 20 S 20 S = 20
z gz g B z gz = Em T8GR BLACK oz gz & gz & gz & = gz z oz B
% % % % £ % % £ % 18GA WHITE s (5 | (5 | (5 o =I5 Y =1 % =] £ =1 %
> gz 22 o2 > o2 da 2o ] rLarea R O 22 g2 22 gz 22 o2 212 g2 22 oz 2 > 32 o2
< =19 < =19 < =19 =19 < = MODEL ATl M @2 2 @l e\ 2 & 2 &2 =19 @ < @< =9
gy N
= . . 2] . . . . .
= 5 z z > z
20 82211D A g g g g
g g - g
o 2 0GA BLACK S 120VAC HOT &
> = > > > T0GA BLACK @muwc TO NEUTRAL WHEN TIMER IS ACTIVE > >
8w 9 ] = o] g Sl ud & 3 ® SIS =] (It = st S 15w @ g g w9 5w 9
528 J|9es o o |jud e 3 E R O [T0GA WATTE 120VAC NEUTRAL g8 Jfve J Que 420w 5|25 2 g8 3 2y -
Yada Yeae ¥ o8 ¥ EREEERE 1SGAWH]TE%| Ay a Y Eee ¥ dee Hlaee ¥ d2a s ¥ a & 4 a2 a 3
872 149-92 8131-4 & 8120 8120-2 a145c B 8726 149-92 8131-4 & 8120 8120-2 814sc 810 8140-5 & 8140-6
PUSH BUTTON IMONEX ELEC 8131-5 & BI31-11 SENSORTRON  MULTITRON MICROCOIN PUSH BUTTON  IMONEX ELEC 8131-5 & BI31-11 SENSORTRON — MULTITRON MICROCOIN ICOIN MAGICKIST SLUGBUSTER
DX DX
INFITEC
i 4 CYCLE COUNTER COIN COUNTER COIN COUNTER
TERMINAL STRIP IS ON BACK SIDE OF INFITEC TIMER ONLY SSAC TIMER ONLY
TIMER PLATE IN LOCK BOX. FIELD TIMER PLATE IN LOCK BOX. FIELD BLACK .
WIRING MUST COMPLY WITH LOCAL AND | |WIRING MUST COMPLY WITH LOCAL AND
NATIONAL ELECTRICAL CODES NATIONAL ELECTRICAL CODES OPTIONAL DOME
*20AMP SERVICE IS REQUIRED *30AMP SERVICE IS REQUIRED LIGHTING "LD" ®
UNITS ONLY 120VAC, PART #8641 120VAC, PART #8641-1 120VAC, PART # 8641-1
TITLE
THIS DOCUMENT SHALL NOT BE cepar rapios, owa | UNSPECIFIED VACUUM 120V
REPRODUCED NOR SHALL THE OLERANCES
INFORMATION THEREIN BE D DRMN A DATE SCALE R
— BY OR DISCLOSED TO OTHERS (= /N BV & CHAD K le/16/15 NONE |
A 7689 SPLIT COIN ACCEPTOR FOR USE WITH SSAC OR IDX & INFITEC |2-23-16| CK EXCEPT AS AUTHORIZED BY |g . L“,’AE - ‘_/Lu, VATERIAL PaRT REV. LEVEL
JE. ADAMS INDUSTRIES o No. \
REV NO. DESCRIPTION DATE BY £ - [l

31

REV 4-29-16



eI —6l D—p

NOTE: FIELD WIRING MUST COMFLY WITH LOCAL AND NATIONAL ELECTRICAL CODES,

BLUE G
18GA BLACK YELLOw o
18GA WHITE = U
= 5E
] - /”?r?\
ﬂ [ L A 10GA BLACK 1 10GA BLACK el
D IDAFUSE M\D;_?SR
A1 18GA BLACK =
| WAC
” T MOTOR
g T g Y o W @
O % 0 4 FUSE \I/
% e
|
= | L e L o 10GA WHITE
10GA BLACK
| —| =
118 zlzl |z
18GA BLACK | © 0 oo é =
|
| : oL BLACK
o = & | V————{ "JHITE
J| | <j = MASDD BROWN
Nvi oxs v L E
5% 7 = | o _I__—GREEN
%ﬁ:rffﬁffffJ § § BILL
DOME LIGHTING 5| & VALIDATOR
(9209-6L0 MODELS) S| =
SSP0G] TS
Electronic coin mech model P
4 /06

S9209-6LD-A

32 REV 4-29-16



33

DIGITAL DISPLAY MODEL

‘ = =
: B (3,2
gz £ |25 =
YELLOW ! $Elgle llalE|z|z]
f 5= ] alb(Tlg|al 3
\ 2218 El212]5] 52
oY \ ziz |22 E|IF|E|2] 25
| 5§ 145 lalzlgl2lalge
1] | G/ 8s B3 BB B 8B 3
5| o K
} . L
LAST G Gl
8L } % VALIDATOR =N %
] | w ‘ = g ppzd 2 2
pEt 3
\ao/ g } z g2 3 2
& | = =
\ ] ®
= ‘ — ]
= | T — P
= i 1 ®
[~ ‘ (R
| 18G4 BLK | |
Y N Y N S —"T—1
INLINE FUSE 13GA WHT N NI N N ' NI N
' = 18G4 YEL 4
\
gl
< ! N| 92
@ / ‘ L
/ st
<C
| T
— 3 | &
INLINE FUSE ‘ g
12G4 BLK | 2
12GA] BLK } e
‘ S } 18GA BLUE
|
| 18GA GREY
‘ | .
[
126 BLE }
\ SUPPORT DOCUMENT
@ REPRESENTS WIRE NUT £
I 1416 | CHANGED “ALIDATOR LABELS & ADDED WIRE CALLOUTS| 9-02 | CK 3-02
- A
REV 4-29-16



220 VOLT MODEL

PART
NO.

8221-220V
W@

JEADAMS

reovacsv |

scow 2| [
83| (St Tmea prack @ 220VAC LINE @
oo 4
12GA GREEN
FoveR &
B e W6 (O roa e
= a7 [SH—1seasror—<CoIND
== i 8| [ —mm e
jLerpse 5 91 (D]
©
IDX

220VAC LINE 1

‘@" 220VAC TO LINE 2 WHEN TIMER IS ACTIVE

VACUUM STANDARD

8149
MECHANICAL

JUMPER ~\

CXOJCNC,
TERMINAL STRIP

deld

JUMPER
I

220VAC <L2> IN
220VAC (LD IN

AC_MOTO

1

8A FUSE
PART #B5996-008

AC _MOTO
8A FUSE D 8 1 12GA BLACK
PART #B5996-008

VAC_MOTO

[ ©

8A FUSE N
PART #B5996-010 HIS MOTOR FOR 3
MOTOR UNITS ONLY

82211-220

OPTIONAL TIMERS

- 56A RED c 220VAC LINE 1
T5CA RED @aaovm TO LINE 2 WHEN TIMER IS ACTIVE
o [126A BLack \E 220VAC LINE 2
18GA BLUE {coin ]
T8GA BLUE OIN »
CcC

COIN ACCEPTO

Py

SID INFITEC

X
Ro

© ®@ ® ©@ @ ®
m L L m ™ L L
¥ | 5 v |w e A e T 5 v |w 5 v | e v | e
slt= z [B= z g ERel = N = =1 G| =3 R =3
LERE RERE RERE RERE RE]RE 2= =& 2= =2 &
T | |z T |w | T |w | T | |z T | |z T |w | T |w |
azlt EEEE @B @B @55 & |5 & B & = & B
20 VAC 20 VAC 20 VAC 20 VAC 20 VAC 20 VAC 20 VAC
PART 8131-2 | |PART B131-2 | |PART BI31-2 | |PART 8131-2 | |PART 8131-2 PART BI31-2 PART BI3L-2
24 vac 24 vaC 24 VAC 24 vac 24 vac 24 VAC
a A A A A = A A a A & A &
N N N e N - [E
i S0 S S S0 S0 S S S S
wlE 38 JE 38 uf I 38 yE - & wiE S
=B do 22 dg 2B oo 22 da Jo oy 2 > 22 o
6 se He Az Mo A He A He A He A ¢ me____ Yo
U .
E -
2 z Z Z z H
4 i S S S 3
3
%
% al |¥ al | 3 |x g [x = g v El > g
2w 3B, a8 g |2 S owid g S w3 S w 3
/2 3 1 S < U v O < v v < 3w < 3 ] < 2 |
2w O P | N N O N o L P p—) | P Ll
My m > |PX x Ao ¥ |me e > @@ 0 ¥ CEE @ @ >
8726 8149-92 8131-4 & 8120 8120-2 8l45C 8107-4 B8140-5 & Bl40-6
PUSH BUTTON IMONEX ELEC 8131-5 & 8131-11 SENSORTRON ~ MULTITRON MICROCOIN ICOIN MAGICKIST SLUGBUSTER
DX

TERMINA\:STRIP IS ON EAC}’(’ SIDE OF
TIMER PLATE IN LOCK BOX. FIELD
WIRING MUST COMPLY WITH LOCAL AND

*15AMP SERVICE IS REQUIRED
%

IMPORTANT INFORMATION

TERMINAL STRIP [S ON BACK SIDE OF
TIMER PLATE IN LOCK BOX. FIELD
WIRING MUST COMPLY WITH LOCAL AND

NATIONAL ELECTRICAL CODES

*20AMP SERVICE IS REQUIRED
NIT*

NATIONAL ELECTRICAL CODES

LIGHTED DOME

‘OPTIONAL DOME
LIGHTING "LD"
UNITS ONLY

OPTIONAL COUNTERS

COIN COUNTER
INFITEC TIMER ONLY

220VAC, PART # 8641-220V 220VAC, PART # 8641-1-220V,

THIS DOCUMENT SHALL NOT BE
REPRODUCED NOR SHALL THE
INFORMATION THEREIN BE USED
BY OR DISCLOSED TO OTHERS
EXCEPT AS AUTHORIZED BY

REV ‘ NO. ‘

DESCRIPTION

J.E. ADAMS INDUSTRIES

PART NO.

‘ DATE ‘ BY

CEDAR RAPIDS, /OWA

UNSPECIFIED
TOLERANCES

TITLE

VACUUM 220V

1 PL
2 PL
3 PL
ANGLE

3-7-16 NONE |15

MATERIAL PART

NO:

REV. LEVEL

34

REV 4-29-16




